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Client Reference No.: /. Order date: 19.09.2019

St =7 A 1] A

Client: JIN HUA DA RONG PAINT CO.,LTD

& Address: see other

Test item: - MEGASTONE PREMIUM COATING

M EFE i

Identification/Type No: MEGASTONE PREMIUM COATING

W a A

quer content: Test on fitness for use acc. to client selected requirements/fREE75 PR Ay 3 F M4 :
1 A7 - Abrasion resistance test/- ifif B il iz,

Test specification:

M A

In reference to :
2 PfG Q 1384: 2011-01, in-house method and client's requirements
=% 2 PG Q 1384: 2011-01, Z A ZLKLLR AT E5 M 1 7772

Date of receipt: 19.09.2019

WCHE A

Test sample No.: A000994309-001

HER 5

Testing period: 19.09.2019 - 24.09.2019

M i -

Place of testing: TUV Rheinland

i 7 (Shanghai) Co., Ltd.

Testing laboratory: TUV Rheinland

M i L5 (Shanghai) Co., Ltd.

Test result*: gut / good "

Ve

tested by / J/id: reviewed by /| ##: _
yiam Ams&lﬁf Xu e Caﬁ%%ﬂ,

24.09.2019 Ansher Xu / Project Engineer 24.09.2019 Cathy Kai/ Project Manager

Date Name / Position Signature Date Name / Position Signature
LA pEAN A #H LA yE AN A #H

Other | A i Address: The 6th factory workshop, No.399 of SHICHENG ROAD, Qiubin Industrial

Area, Jinhua city, Zhejiang Province.

Condition of the test item at delivery :

Test item complete and undamaged

PRI 0 HI P FErnZ B
* Legend: 1 = very good 2 = good 3 = satisfactory 4 = sufficient 5 = poor
P(ass) = passed a.m. test specification(s)  F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested
TEW: 1= R4 2= 3= 4= 5= i
P(ass) = 1 [ i Fail) = AL [0 A7 N/A = Fid /] N/T = L ljiz

This test report only relates to the a. m. test sample. Without permission of the test center this test report is not
permitted to be duplicated in extracts. This test report does not entitle to carry any test mark

ML RN BIFES T Edre AREZEMIF P AT, XN TR EAET IR LEI MM IR E TR A T 2B el 22
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TUV Rheinland (Shanghai) Co., Ltd. - No.177, Lane 777, West Guangzhong Road - Shanghai - 200072, P.R. China
Tel.: +86 21 6108 1188 - Fax: +86 21 6108 1199 - Mail: service-gc@tuv.com - Web: www.tuv.com
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List of used test equipment

FTH i 215 4

Test equipment

e

Equipment No. / ID-No.
KBwHS | H5

Next calibration
Rk s H A

Remark

N/A

N/A
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Product description

T 7

1 |Product details
FEm AT

- MEGASTONE PREMIUM COATING

2 |Operating elements

BRIEATF

A

3 |Equipment / Accessories
’#& /B

4 | Other
HAth

Rev.:01
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Test with scrubbing appliance (scrubbing test)

The interior bottom of the cookware is
partitioned in four quarters. Three quarters of
the bottom are covered with a robust adhesive
tape. Afterwards the cookware is put onto a
plate which is attached with an eccentricity of 15
mm onto a turntable with 300 min-'. A defined
mixture of steel balls, corundum and water is
filled into the cookware and set in motion for 45
min. After each 15 min abrasion time one
quarter of the covering is removed. The last
quarter remains unstressed.

FFIR T AT 7 Fy VT35 7 fad TEIX 1%, I
HAF AN 2 = HIIX I o S, K
B, FPRREL 15mm Y i F 2 E)
F5# 300 r/min fIFELT L. SR FIRIE LK
HIHE WL G WMAIR A, Jaz) ks, & E Mt
H 1] %7 45min. #F 15min 772 —Hekg X 1 1 1
Heitte BRIT—RB X BRI 77 R o

Visual evaluation of the abrasion resistance in
comparison with the new state

FIHH B G HA XHINT L, AL F AT 1 e
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Clause Measuring results - Remarks | Evaluation

FHA Requirements - Tests / ZZk — Jl/id 5 — )7 FE 17

l. Resistance of the coating ;

) =, X

REER 2 E

4 O

5 O

N/A O

N/T O

1. Abrasion resistance of the coating 1 O

IR/ BT EE 1 i g

4 O

5 O

N/A O

N/T O

Rev.:01
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Clause Measuring results - Remarks | Evaluation

FH Requirements - Tests / ZZK — Ji/id: W5 R — JEFE )

- Megastone premium coating

Abrasion resistance after 15 [min] slight loss of gloss 1

R gmssonrE |2 8

4 O

5 O

NA O

NT O

30 [min] loss of gloss, coating 1 O

slightly roughened g

HFIE, BEREMER |, O

5 O

NA O

NT O

45 [min] loss of gloss, coating 1 O

slightly roughened g

HIOTE, RERMER |, O

5 O

NA O

NT O

Remark/#&3:

#1. List of used test equipment could be traceable and provided separately upon request/ 2774 %%, (/719
i1 75 TY/7€ 7] LI HEIE By A58 P FE 1
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Pictures of remarks/& B FH:

Fig 1. Pan with coating / 777027 /= 17T #4

Fig 2. After abrasion test / /iy Z /i 7

No picture

No picture

Rev.:01
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